
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



912 S. Capital of Texas Highway, Suite 300
[...]
Section 4. Design Calculations (Instructions Page 59) 

Attach design calculations and plant features for each proposed phase. Example 4 of the 
instructions includes sample design calculations and plant features.  

Attachment: Attachment H 

Section 5. Facility Site (Instructions Page 60) 

A. 100-year floodplain 

Will the proposed facilities be located above the 100-year frequency flood level? 

☒   Yes ☐   No 

If no, describe measures used to protect the facility during a flood event. Include a site 
map showing the location of the treatment plant within the 100-year frequency flood 
level. If applicable, provide the size and types of protective structures. 

N/A 

Provide the source(s) used to determine 100-year frequency flood plain. 

See Attachment R – Floodplain Map 

For a new or expansion of a facility, will a wetland or part of a wetland be filled? 

☐   Yes ☒   No 

If yes, has the applicant applied for a US Corps of Engineers 404 Dredge and Fill Permit? 

☐   Yes ☐   No 

If yes, provide the permit number: N/A 

If no, provide the approximate date you anticipate submitting your application to the 
Corps: N/A 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 20 of 62 

B. Wind rose 

Attach a wind rose: Attachment S 

Section 6. Permit Authorization for Sewage Sludge Disposal 
(Instructions Page 60) 

A. Beneficial use authorization 

Are you requesting to include authorization to land apply sewage sludge for beneficial use 
on property located adjacent to the wastewater treatment facility under the wastewater 
permit? 

☐   Yes ☒   No 

If yes, attach the completed Application for Permit for Beneficial Land Use of Sewage 
Sludge (TCEQ Form No. 10451): N/A 

B. Sludge processing authorization 

Identify the sludge processing, storage or disposal options that will be conducted at the 
wastewater treatment facility: 

☐   Sludge Composting 

☐   Marketing and Distribution of sludge 

☐   Sludge Surface Disposal or Sludge Monofill 

If any of the above, sludge options are selected, attach the completed Domestic 
Wastewater Permit Application: Sewage Sludge Technical Report (TCEQ Form No. 
10056): N/A 

Section 7. Sewage Sludge Solids Management Plan (Instructions Page 
61) 

Attach a solids management plan to the application. 

Attachment: Attachment I 

The sewage sludge solids management plan must contain the following information: 

• Treatment units and processes dimensions and capacities 
• Solids generated at 100, 75, 50, and 25 percent of design flow 
• Mixed liquor suspended solids operating range at design and projected actual flow 
• Quantity of solids to be removed and a schedule for solids removal 
• Identification and ownership of the ultimate sludge disposal site 
• For facultative lagoons, design life calculations, monitoring well locations and depths, 

and the ultimate disposal method for the sludge from the facultative lagoon 

An example of a sewage sludge solids management plan has been included as Example 5 of 
the instructions.



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 21 of 62 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 2.0: RECEIVING WATERS 

The following information is required for all TPDES permit applications. 

Section 1. Domestic Drinking Water Supply (Instructions Page 64) 

Is there a surface water intake for domestic drinking water supply located within 5 miles 
downstream from the point or proposed point of discharge? 

☐   Yes ☒   No 

If no, proceed it Section 2. If yes, provide the following: 

Owner of the drinking water supply: N/A 

Distance and direction to the intake: N/A 

Attach a USGS map that identifies the location of the intake. 

Attachment: N/A 

Section 2. Discharge into Tidally Affected Waters (Instructions Page 
64) 

Does the facility discharge into tidally affected waters? 

☐   Yes ☒   No 

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to 
Section 3. 

A. Receiving water outfall 

Width of the receiving water at the outfall, in feet: N/A 

B. Oyster waters 

Are there oyster waters in the vicinity of the discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from outfall(s). 

N/A 

C. Sea grasses 

Are there any sea grasses within the vicinity of the point of discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from the outfall(s). 

N/A 

Section 3. Classified Segments (Instructions Page 64) 

Is the discharge directly into (or within 300 feet of) a classified segment? 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 22 of 62 

☐   Yes ☒   No 

If yes, this Worksheet is complete. 

If no, complete Sections 4 and 5 of this Worksheet. 

Section 4. Description of Immediate Receiving Waters (Instructions 
Page 65) 

Name of the immediate receiving waters: Quil Miller Creek 

A. Receiving water type 

Identify the appropriate description of the receiving waters. 

☒   Stream 

☐    Freshwater Swamp or Marsh 

☐   Lake or Pond 

Surface area, in acres: Click to enter text. 

Average depth of the entire water body, in feet: Click to enter text. 

Average depth of water body within a 500-foot radius of discharge point, in feet: 
Click to enter text. 

☐    Man-made Channel or Ditch 

☐   Open Bay 

☐   Tidal Stream, Bayou, or Marsh 

☐   Other, specify: Click to enter text. 

B. Flow characteristics 

If a stream, man-made channel or ditch was checked above, provide the following. For 
existing discharges, check one of the following that best characterizes the area upstream 
of the discharge. For new discharges, characterize the area downstream of the discharge 
(check one). 

☒   Intermittent - dry for at least one week during most years 

☐   Intermittent with Perennial Pools - enduring pools with sufficient habitat to 
maintain significant aquatic life uses 

☐   Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for new 
dischargers). 

☐   USGS flow records 

☐   Historical observation by adjacent landowners 

☐   Personal observation 

☐   Other, specify: Click to enter text. 

C. Downstream perennial confluences 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 23 of 62 

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point. 

Village Creek 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of the 
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

☐   Yes ☒   No 

If yes, discuss how.  

N/A 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather conditions. 

Discharge was into a dry creek 

Date and time of observation: 6/26/25 @ 10:00 

Was the water body influenced by stormwater runoff during observations? 

☐   Yes ☒   No 

Section 5. General Characteristics of the Waterbody (Instructions 
Page 66) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply. 

☐   Oil field activities ☐   Urban runoff 

☐   Upstream discharges ☒   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify: Click to enter text. 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☒   Non-contact recreation 

☐   Fishing ☐   Navigation 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐   Other(s), specify: Click to enter text. 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area. 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 62 

☐   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 
clarity exceptional 

☒   Natural Area: trees and/or native vegetation; some development evident (from 

fields, pastures, dwellings); water clarity discolored 

☐   Common Setting: not offensive; developed but uncluttered; water may be colored 
or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT H 
 

SUPPLEMENTAL TECHNICAL REPORT 
 

 COUNTY MUD NO. 4 WASTEWATER TREATMENT PLANT 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 

JOHNSON
MV BURLESON, LLC 



 

 

 

SUPPLEMENTAL TECHNICAL REPORT 

FOR THE WASTEWATER TREATMENT PLANT 

DOMESTIC WASTEWATER PERMIT  

FOR 

JOHNSON COUNTY MUNICIPAL UTILITY DISTRICT NO. 4 

WASTEWATER TREATMENT PLANT  

IN 

JOHNSON COUNTY, TEXAS 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

 
 

 
 
 

JULY 2025 
Quiddity Job No. 29205-0002-01 

 

7/16/2025



1 
 

I.   INTRODUCTION 
 
The purpose of this report is to provide additional information pertaining to items in the Domestic 
Administrative Report and the Domestic Technical Report for the permit application to the Johnson 
County Municipal Utility District No. 4 Wastewater Treatment Facility in Johnson County, Texas. The 
proposed facility will be constructed to treat 1.0 million gallons per day (MGD) with interim phases of 
0.2 MGD and 0.4 MGD. 
 
II.   LOCATION INFORMATION 
 
The proposed facility will be located approximately 0.5 miles northwest of the intersection of Conveyor 
Drive and West Bethesda Road, in Johnson County, Texas 76028. 
 
The Johnson County Municipal Utility District No. 4 Wastewater Treatment Facility will be discharged to 
Quil Miller Creek, thence to Village Creek, thence to Lake Arlington in Segment No. 0828 of the Trinity 
River Basin. 
 
III.   TREATMENT UNITS 
 
The proposed facility will be constructed with a design flow of 0.2 MGD. A detailed description of the 
treatment process is presented below: 
 
The proposed Interim Phase I WWTP will consist of package plant facilities that are designed and 
constructed to treat 0.20 MGD and operate as a suspended growth activated sludge process in a single-
stage nitrification mode. An influent force main flows from the on-site lift station to the headworks 
passing through a manual bar screen. The influent then mixes with return activated sludge to create 
mixed liquor and flows through two (2) aeration basins operated in the single-stage nitrification mode to 
consume organics and breakdown ammonia. From the aeration basins, the mixed liquor flows to one (1) 
secondary clarifier for clarification. After clarification, the treated effluent flows to the chlorine contact 
basin for disinfection. The effluent then flows over a weir for flow measurement and into the receiving 
stream. Additional facilities include blowers, a non-potable water system, a sodium hypochlorite 
disinfection system, and a stand-by generator. The WAS is pumped to two (2) aerobic digesters and is 
then wet hauled to another facility for further processing.  
 
The proposed Interim Phase II WWTP will consist of package plant facilities that are designed and 
constructed to treat 0.40 MGD and operate as a suspended growth activated sludge process in a single-
stage nitrification mode. This phase includes two (2) existing aeration basins, one (1) existing clarifier, 
two (2) existing multi-stage aerobic digesters, one (1) existing chlorine contact basin, three (3) existing 
centrifugal blowers, and an existing non-potable water system. Interim II Phase construction will include 
one (1) proposed elevated screening structure with manual bar screen and flow splitting weirs, two (2) 
aeration basins, one (1) clarifier, two (2) multi-stage aerobic digesters, three (3) centrifugal blowers, a 
non-potable water system, and sodium hypochlorite disinfection system modifications. 
 
The proposed Final Phase WWTP will consist of permanent plant facilities that are designed and 
constructed to treat 1.00 MGD and operate as a suspended growth activated sludge process in a single-
stage nitrification mode. Final Phase construction includes one (1) elevated headworks with mechanical 
bar screen and flow splitting weirs, two (2) aeration basins, two (2) secondary clarifiers, two (2) multi-
stage aerobic digesters, one (1) chlorine contact basin, four (4) centrifugal blowers, a non-potable water 
system, a sodium hypochlorite disinfection system, and a sodium bisulfite dechlorination system. 
 
 



2 
 

IV. DESIGN CALCULATIONS AND FEATURES  
 
Design calculations are provided as part of this report on the following pages for all phases of 
construction. 
 
The proposed facilities will be equipped with design features to prevent overflows or bypassing of 
untreated wastewater. A backup diesel generator will be installed onsite with an automatic transfer 
switch to provide power to essential equipment in the event of a main power failure. The entire facility 
will have an automatic telephone dialer that notifies the operator of pump failures, main power failures 
and high basin levels. The onsite lift station will maintain a redundant pump to protect against overflows 
in the event of a pump failure.  
 



3 
 

 
 
I. SCOPE 
  
The proposed Interim I Phase plant will consist of facilities that are designed and constructed to treat 
0.20 MGD and operate as suspended growth activated sludge process in a single-stage nitrification 
mode. Construction includes one (1) lift station, one (1) manual bar screen, two (2) aeration basins, one 
(1) clarifier, two (2) multi-stage aerobic digesters, one (1) chlorine contact basin, three (3) centrifugal 
blowers, a non-potable water system, a sodium hypochlorite disinfection system, and a stand-by 
generator sized to serve critical loads.  
 
II. PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
   
 
 2. Process Criteria.  The process criteria are taken from 30 TAC § 217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 
 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 

INTERIM I PHASE – 0.20 MGD 



4 
 

 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 0.2Q = 200,000 gpd  = 139 gpm 
 

b. Peak (2 Hour) = 0.8Q = 800,000 gpd  = 556 gpm 
 

 2. Influent Composition.  
 

The following influent wastewater compositions are based on wastewater influent analysis. 
 
 BOD5  = 250 mg/L 
 
 TSS   = 250 mg/L 
 
 NH3-N  = 40 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.20 MGD)(8.34)(250 mg/L)  = 417 lbs BOD5/day    
 
 TSS   = (0.20 MGD)(8.34)(250 mg/L)  = 417 lbs TSS/day    
 
 NH3-N  = (0.20 MGD)(8.34)(40 mg/L)  = 67 lbs NH3-N/day  

 
 4. Process Equipment. 
 

a. Headworks Screening. The proposed Interim I Phase plant will consist of the construction of a 
headworks with a manual bar screen capable of screening a peak flow of 0.8 MGD. 

 
b. Aeration Basins. The proposed Interim I Phase WWTP will consist of (2) aeration basins, sized at 

12' wide by 52' long. The average water depth is assumed to be 11.5'. 
 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
 (0.20 MGD)(8.34)(250 mg/L)/(35 lb BOD5/1,000 ft3)  
        = 11,914 ft3 

 
   ii.  Proposed Volume – Interim I Phase  
    (2)(12 ft)(52 ft)(11.5 ft)      = 14,352 ft3 
   
   iii. Actual Organic Loading  
    (417 lb BOD5/day)/(14,352 ft3/1,000 ft3)   = 29.1 b BOD5/ 
            day/1,000 ft3 

 

 

 



5 
 

c. Secondary Clarifier. The proposed Interim I Phase plant will consist of one (1) 34' diameter 
clarifier with a side water depth of 10'. 
 

   i. Required Surface Area at Peak Flow 
     (800,000 gpd)/(1,200 gpd/ ft2)   = 667 ft2 
 
   ii. Proposed Surface Area 
    (/4)(34 ft)2      = 908 ft2 
 
   iii. Surface Loading 
 

1. At Design Flow 
      (200,000 gpd)/(908 ft2)   = 220 gpd/ft2 
  

2. At Peak Flow 
     (800,000 gpd)/(908 ft2)   = 881 gpd/ft2 
 
   iv. Proposed Clarifier Weir Length  
    (Includes Launder Allowance) 
    ()(34 ft – 2 ft)       = 101 ft 
     
   v. Proposed Weir Loading at Peak Flow 
    (800,000 gpd)/(101 ft)     = 7,921 gpd/ft 
 
   vi. Proposed Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 10 ft  
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow 
                         (908 ft2)(10 ft)(7.48 gal/ ft3)/(556 gal/min) 
           = 122 minutes 
           = 2.04 hours 
 

d. Aerobic Digesters. The proposed Interim I Phase WWTP will consist of two (2) multi-stage 
aerobic digesters sized at 12' wide by 52' long. The average water depth is assumed to be 11.5'. 

 
  Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 

organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  

     
    i. Digester Sizing 
 
     1.    Solids Production 
      (417 lb BOD5 /day)(1 lb solids/1 lb BOD5) = 417 lb solids/day 
 
     2.    Digested Solids Production 
        (417 lb solid/day)(1-(0.3)(0.7))  = 329 lb solids/day 
         
 



6 
 

     3. Average Solids in Digester 
      (329 lb solids/day + 417 lb solids/day)/2 = 373 lb solids/day 
 
          4. Total Solids in Digester for 28-day SRT* 
      (373 lb solids/day)(28 days)   = 10,444 lb solids 
 
    ii. Required Volume  
     (10,444 lb solids)(106)/((8.34)(15,000 mg/l MLSS in digester)(7.48))    
            = 11,162 ft3 
   
    iii. Proposed Volume – Interim I Phase 
     (2)(12 ft)(52 ft)(11.5 ft)     = 14,352 ft3 
 

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA 
publication “Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
e. Chlorine Contact Basin.  The proposed Interim I Phase plant will consist of one (1) proposed 

chlorine contact basin sized at 12' wide by 36' long to accommodate the Interim II Phase. The 
maximum water depth is assumed to be 9'.  

 
   i.  Required Volume at Peak Flow 
     (556 gpm)(20 min)/(7.48)    = 1,487 ft3 
    
   ii.  Proposed Volume – Interim I Phase  
     (9 ft)(12 ft)(36 ft)     =  3,888 ft3 
 
   iii.   Actual Detention Time at Peak Flow 
     (3,888 ft3)(7.48)/(556 gpm)    = 52.3 minutes 
 

f. Air Requirements. 
 
   i.    The proposed Interim I Phase plant will utilize coarse bubble aeration. 
 

1. Air Required for Treatment  
 
(1.2)(250 mg/l BOD5) + (4.3)(40 mg/l NH3-N)  

              (250 mg/l BOD5)   =  1.9 lb O2/lb BOD5  
    

* 2.2 lb O2/lb BOD5 used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify. 

  
           2.   Coarse Bubble Requirements 

 
          (250 mg/l BOD5)(8.34)(0.20 MGD)(2.2 lb O2/ lb BOD5)(1.42)** 

             (0.0507*)(0.23)(0.075)(1440)      
           = 1,034 scfm 

 
 * TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble aeration (0.65%/ft x (12) ft x 

0.65 of submergence) 
   ** TCEQ Chapter 217 Table F.5 Submergence Correction Factor 
 



7 
 

 ii. Aerobic Digester 
    (14,352 ft3)(20 scfm/1000 ft3)   = 287 scfm  

 
iii. Chlorine Contact Basin 

     (3,888 ft3)(20 scfm/1000 ft3)    = 78 scfm  
  

iv.  Miscellaneous Air Lifts 
(4)(20 scfm)       = 80 scfm 

 
      v.    Total Air Requirements (Coarse Bubble)    
    1,034 scfm + 287 scfm + 78 scfm + 80 scfm   = 1,479 scfm 

  
g. Blower Capacities.  The proposed Interim I Phase plant will include three (3) proposed centrifugal 

blowers. The capacity is calculated at 5.5 psig discharge pressure at 100°F, 80% RH, and 14.64 psia 
inlet conditions.  

 
i.  Proposed Blower Capacity – Phase I 
 (3)(900 scfm)      = 2,700 scfm 
 
ii. Firm Blower Capacity with Largest Unit out of Service 
 (2)(900 scfm)      = 1,800 scfm 

 
h. Bleach Equipment.  
 
   i.  Dosage Capacity – Calculations are for 10% trade strength bleach (NaOCl) with a 

specific gravity of 1.159, 9% available chlorine by weight, and a density of 9.7 pounds 
per gallon.  

 
     1.  Chlorine Dosage Rate   = 8 mg/l 
 
     2.  NaOCl Solution Feed Rate at Average Daily Flow    

  (8 mg/l)(8.34)(0.2 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 18 gal/day  
 
     3.  NaOCl Solution Feed Rate at Peak Daily Flow    

  (8 mg/l)(8.34)(0.8 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 71 gal/day  
 
    ii.  Maximum Bleach Storage 
     (Covered Storage) 
    (15 days)(18 gal/day)     = 270 gal   
 
    iii.  Proposed Bleach Storage 
    (1)(250 gal)       = 250 gal   
 
    One (1) 250-gallon bulk storage tank will be provided.  
 
 
 
 



8 
 

 
 
I. SCOPE 
  
The proposed Interim II Phase WWTP will consist of facilities that are designed and constructed to treat 
0.40 MGD and operate as a suspended growth activated sludge process in a single-stage nitrification 
mode. This includes two (2) existing and two (2) proposed aeration basins, one (1) existing and one (1) 
proposed clarifier, two (2) existing and two (2) proposed multi-stage aerobic digesters, one (1) existing 
chlorine contact basin, three (3) existing and three (3) proposed centrifugal blowers, an existing non-
potable water system, and modifications to the existing chlorine disinfection system. 
 
II. PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
   
 
 2. Process Criteria.  The process criteria are taken from 30 TAC § 217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
 
  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 
 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 

INTERIM II PHASE – 0.40 MGD 



9 
 

B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 0.4Q = 400,000 gpd  = 278 gpm 
 

b. Peak (2 hour) = 1.6Q = 1,600,000 gpd  = 1,111 gpm 
 

  2. Influent Composition.  
 

The following influent wastewater compositions are based on wastewater influent analysis. 
 
 BOD5  = 250 mg/L 
 
 TSS   = 250 mg/L 
 
 NH3-N  = 40 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.40 MGD)(8.34)(250 mg/L)  = 834 lbs BOD5/day 
 
 TSS   = (0.40 MGD)(8.34)(250 mg/L)  = 834 lbs TSS/day 
 
 NH3-N  = (0.40 MGD)(8.34)(40 mg/L)  = 133 lbs NH3-N/day  

 
 4. Process Equipment. 
 
  a.  Headworks Screening. The proposed Interim II Phase plant will consist of the construction of a 

headworks with a manual bar screen capable of screening a peak flow of 1.6 MGD. 
 
  b. Aeration Basins. The proposed Interim II Phase plant will consist of two (2) existing aeration 

basins and two (2) proposed aeration basins, sized at 12' wide by 52' long. The average water 
depth is assumed to be 11.5 feet. 

 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
 (0.40 MGD)(8.34)(250 mg/L)/(35 lb BOD5/1,000 ft3) = 23,829 ft3 

    
   ii.  Proposed Volume  
     
    1.  Existing Volume – Interim I Phase 
     (2)(12 ft)(52 ft)(11.5 ft)    = 14,352 ft3 
  
    2.  Proposed Volume – Interim II Phase 
     (2)(12 ft)(52 ft)(11.5 ft)    = 14,352 ft3 

 

    3.  Total Volume      = 28,704 ft3 
   
 



10 
 

   iii. Actual Organic Loading  
    (834 lb BOD5/day)/( 28,704 ft3/1,000 ft3)  = 29.1 lb BOD5/ 
            day/1,000 ft3 

 
c.  Secondary Clarifiers. The proposed Interim II Phase plant will consist of one (1) existing 

clarifier and one (1) proposed clarifier, each sized at 34' diameter. The side water depth in 
both clarifiers is 10'. 

 
   i. Required Surface Area at Peak Flow 
     (1,600,000 gpd)/(1,200 gpd/ ft2)   = 1,333 ft2 
 
   ii. Proposed Surface Area 
    
    1.  Existing Surface Area – Interim I Phase 
     (/4)(34 ft)2     = 908 ft2 

 
    2.  Proposed Surface Area – Interim II Phase 
     (/4)(34 ft)2     = 908 ft2 

 

    3.  Total Surface Area    = 1,816 ft3 
 
   iii. Surface Loading 
 

1. At Design Flow 
      (400,000 gpd)/(1,816 ft2)   = 220 gpd/ft2 
  

2. At Peak Flow 
     (1,600,000 gpd)/(1,816 ft2)   = 881 gpd/ft2 
 
   iv. Proposed Clarifier Weir Length  
   
    1.  Existing – Interim I Phase 
     ()(34 ft – 2 ft)    = 101 ft 

 
    2.  Proposed – Interim II Phase 
     ()(34 ft – 2 ft)    = 101 ft  
 

    3.  Total        = 202 ft  
  
   v. Proposed Weir Loading at Peak Flow 
    (1,600,000 gpd)/(202 ft)     = 7,921 gpd/ft 
    
   vi. Proposed Clarifier Side Water Depth (to top of grout) 
 

1. Existing Clarifier Side Water Depth   = 10 ft  
 

2. Proposed Clarifier Side Water Depth  = 10 ft  
 
    
 
 



11 
 

   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow – Interim II Phase 
                         (1,816 ft2)(10 ft)(7.48 gal/ ft3)/(1,111 gal/min) 
           = 122 minutes 
           = 2.04 hours 

 
d.  Aerobic Digesters.  The proposed Interim II Phase plant will consist of two (2) existing multi-

stage aerobic digesters and two (2) proposed multi-stage digesters sized at 12' wide by 52' 
long. The average water depth in all digesters is assumed at 11.5'. 

 
Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  

     
    i. Digester Sizing 
 
     1.    Solids Production 
      (834 lb BOD5 /day)(1 lb solids/1 lb BOD5) = 834 lb solids/day 
 
     2.    Digested Solids Production 
        (834 lb solid/day)(1-(0.3)(0.7))  = 659 lb solids/day 
         
 
     3. Average Solids in Digester 
      (659 lb solids/day + 834 lb solids/day)/2 = 746 lb solids/day 
 
          4. Total Solids in Digester for 28-day SRT* 
      (746 lb solids/day)(28 days)   = 20,888 lb solids 
 
    ii. Required Volume  
     (20,888 lb solids)(106)/((8.34)(15,000 mg/l MLSS in digester)(7.48))    
            = 22,322 ft3 
 
    iii. Proposed Volume 
 
    1.  Existing Volume – Interim I Phase 
     (2)(12 ft)(52 ft)(11.5 ft)    = 14,352 ft3 
  
    2.  Proposed Volume – Interim II Phase 
     (2)(12 ft)(52 ft)(11.5 ft)    = 14,352 ft3 

  
    3.  Total Volume      = 28,704 ft3 
 

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA 
publication “Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
 
 



12 
 

e. Chlorine Contact Basin.  The proposed plant will consist of one (1) existing chlorine contact basin 
sized at 12' wide by 36' long in the Interim I Phase. The maximum water depth in both chlorine 
contact basins is assumed to be 9 ft.  

 
   i.  Required Volume at Peak Flow 
     (1,111 gpm)(20 min)/(7.48)    = 2,971 ft3 
    
   ii.  Existing Volume  
    (9 ft)(12 ft)(36 ft)      = 3,888 ft3 
 
   iii.   Actual Detention Time at Peak Flow 
     (3,888 ft3)(7.48)/(1,111 gpm)    = 26.2 minutes  
  

f. Air Requirements. 
 
   i.    The proposed Interim II Phase plant will utilize coarse bubble aeration. 
 

1. Air Required for Treatment  
 
(1.2)(250 mg/l BOD5) + (4.3)(40 mg/l NH3-N)  

              (250 mg/l BOD5)   =  1.9 lb O2/lb BOD5  
    

* 2.2 lb O2/lb BOD5 used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify. 

  
           2.   Coarse Bubble Requirements 

 
          (250 mg/l BOD5)(8.34)(0.40 MGD)(2.2 lb O2/ lb BOD5)(1.42)** 

             (0.0507*)(0.23)(0.075)(1440)      
           = 2,069 scfm 

 
 * TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble aeration (0.65%/ft x (12) ft x 

0.65 of submergence) 
   ** TCEQ Chapter 217 Table F.5 Submergence Correction Factor 
 
   ii. Aerobic Digester 
    (28,704 ft3)(20 scfm/1000 ft3)   = 574 scfm  

 
iii. Chlorine Contact Basin 

     (3,888 ft3)(20 scfm/1000 ft3)    = 78 scfm  
  

iv.  Miscellaneous Air Lifts 
(6)(20 scfm)       = 120 scfm 

 
      v.    Total Air Requirements (Coarse Bubble)    
    2,069 scfm + 574 scfm + 78 scfm + 120 scfm   = 2,841 scfm 

   
 
 



13 
 

g. Blower Capacities.  The proposed Interim II Phase plant will include three (3) existing centrifugal 
blowers and three (3) proposed centrifugal blowers. The capacity is calculated at 5.5 psig discharge 
pressure at 100°F, 80% RH, and 14.64 psia inlet conditions.  

 
i.  Existing Blower Capacity – Interim I Phase 
 (3)(900 scfm)      = 2,700 scfm 

 
ii.  Proposed Blower Capacity – Interim II Phase 
 (3)(900 scfm)      = 2,700 scfm 
 
iii.  Total Blower Capacity     = 5,400 scfm 
 
iv. Firm Blower Capacity with Largest Unit out of Service 
 (5)(900)       = 4,500 scfm 

 
h. Bleach Equipment.  
 
   i.  Dosage Capacity – Calculations are for 10% trade strength bleach (NaOCl) with a 

specific gravity of 1.159, 9% available chlorine by weight, and a density of 9.7 pounds 
per gallon.  

 
     1.  Chlorine Dosage Rate   = 8 mg/l 
 
     2.  NaOCl Solution Feed Rate at Average Daily Flow    

  (8 mg/l)(8.34)(0.4 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 35 gal/day  
 
     3.  NaOCl Solution Feed Rate at Peak Daily Flow    

  (8 mg/l)(8.34)(1.6 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 142 gal/day  
 
    ii.  Maximum Bleach Storage 
     (Covered Storage) 
    (15 days)(35 gal/day)     = 525 gal   
 
    iii.  Proposed Bleach Storage 
    (2)(250 gal)       = 500 gal   
 
    Two (2) 250-gallon bulk storage tanks will be provided.  
 
 
 
 
 
 
 
 
 
 
 
 



14 
 

 
 
I. SCOPE 
  
The proposed Final Phase WWTP will consist of facilities that are designed and constructed to treat 1.0 
MGD and operate as suspended growth activated sludge process in a single-stage nitrification mode. 
Final Phase construction includes one (1) elevated headworks with mechanical bar screen and flow 
splitting weirs, two (2) aeration basins, two (2) secondary clarifiers, two (2) multi-stage aerobic 
digesters, one (1) chlorine contact basin, four (4) centrifugal blowers, a non-potable water system, a 
sodium hypochlorite disinfection system, and a sodium bisulfite dechlorination system. 
 
II. PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
 
 
 2. Process Criteria.  The process criteria are taken from 30 TAC §217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 
 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 

FINAL PHASE – 1.0 MGD 



15 
 

 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 1.0Q = 1,000,000 gpd  = 694 gpm 
 

b. Peak (2 hour) = 4.0Q = 4,000,000 gpd  = 2,778 gpm 
 
2. Influent Composition.  

 
The following influent wastewater compositions are based on wastewater influent analysis. 
 
 BOD5  = 350 mg/L 
 
 TSS   = 300 mg/L 
 
 NH3-N  = 60 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (1.0 MGD)(8.34)(350 mg/L)  = 2,919 lbs BOD5/day 
 
 TSS   = (1.0 MGD)(8.34)(300 mg/L)  = 2,502 lbs TSS/day 
 
 NH3-N  = (1.0 MGD)(8.34)(60 mg/L)  = 500 lbs NH3-N/day  

 
 4. Process Equipment. 
 
  a.  Elevated Headworks Screening. The proposed Final Phase WWTP will consist of the 

construction of an elevated headworks with a mechanical bar screen and flow splitting 
structure capable of screening a peak flow of 4.0 MGD. 

 
  b. Aeration Basins. The proposed Final Phase WWTP will consist of two (2) proposed aeration 

basins, sized at 42' wide by 65' long. The average water depth is assumed to be 16'.  
 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
 (1.0 MGD)(8.34)(350 mg/L)/(35 lb BOD5/1,000 ft3) = 83,400 ft3 

 
   ii.  Proposed Volume  
    (2)(42 ft)(65 ft)(16 ft)      = 87,360 ft3 
   
   iii. Actual Organic Loading  
    (2,919 lb BOD5/day)/(87,360 ft3/1,000 ft3)  = 33.4 lb BOD5/ 
            day/1,000 ft3 

   
 
 



16 
 

  c. Secondary Clarifier. The proposed Final Phase WWTP will consist of two (2) proposed 48' 
diameter clarifiers with a side water depth of 14.5'. 

 
   i. Required Surface Area at Peak Flow 
     (4,000,000 gpd)/(1,200 gpd/ ft2)   = 3,333 ft2 
 
   ii. Proposed Surface Area 
    (2)(/4)(48 ft)2      = 3,619 ft2 
 
   iii. Surface Loading 
 

1. At Design Flow 
      (1,000,000 gpd)/(3,619 ft2)   = 276 gpd/ft2 
  

2. At Peak Flow 
     (4,000,000 gpd)/(3,619 ft2)   = 1,105  gpd/ft2 
 
   iv. Proposed Clarifier Weir Length  
    (Includes Launder Allowance) 
    (2)()(48 ft – 2 ft)      = 289 ft 
     
   v. Proposed Weir Loading at Peak Flow 
    (4,000,000 gpd)/(289 ft)     = 13,840 gpd/ft 
 
   vi. Proposed Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 14.5 ft  
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow 
                         (3,619 ft2)(14.5 ft)(7.48 gal/ ft3)/(2,778 gal/min) 
           = 141 minutes 
           = 2.35 hours 

 
d.  Aerobic Digesters. The proposed Final Phase WWTP will consist of two (2) multi-stage aerobic 

digesters sized at 42' wide by 60' long. The average water depth is assumed to be 16'. 
 

Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  

     
    i. Digester Sizing 
 
     1.    Solids Production 
      (2,919 lb BOD5 /day)(1 lb solids/1 lb BOD5) = 2,919 lb solids/day 
 
     2.    Digested Solids Production 
        (2,919 lb solid/day)(1-(0.3)(0.7))  = 2,306 lb solids/day 
         
 



17 
 

     3. Average Solids in Digester 
      (2,919 lb solids/day + 2,306 lb solids/day)/2 = 2,613 lb solids/day 
 
           
     4. Total Solids in Digester for 28-day SRT* 
      (2,613 lb solids/day)(28 days)  = 73,164 lb solids 
 
    ii. Required Volume  
     (73,164 lb solids)(106)/((8.34)(15,000 mg/L MLSS in digester)(7.48))    
            = 78,188 ft3 
   
    iii. Proposed Volume 
     (2)(42 ft)(60ft)(16 ft)     = 80,640 ft3 
 

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA 
publication “Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
e. Chlorine Contact Basin. The proposed Final Phase WWTP will consist of one (1) proposed 

chlorine contact basin sized at 20' wide by 56' long. The maximum water depth is assumed to be 
12 ft.  

 
   i.  Required Volume at Peak Flow 
     (2,778 gpm)(20 min)/(7.48)    = 7,428  ft3 
    
   ii.  Proposed Volume  
     (20 ft)(56 ft)(12 ft)     =  13,440 ft3 
 
   iii.   Actual Detention Time at Peak Flow 
     (13,440 ft3)(7.48)/(2,778 gpm)   =      36.2 minutes  
 
  f.  Air Requirements. 
 
      i.    The proposed plant will utilize coarse bubble aeration. 
 

1. Air Required for Treatment  
(1.3)(350 mg/l BOD5) + (4.3)(60 mg/l NH3-N)  

              (350 mg/l BOD5)   =  2.04 lb O2/lb BOD5  
    

*2.2 lb O2/lb BOD5 used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify 
 

           2.   Coarse Bubble Requirements 
 

          (350 mg/l BOD5)(8.34)(1.00 MGD)(2.2 lb O2/ lb BOD5)(0.910)** 
             (0.0507*)(0.23)(0.075)(1440)   
           = 4,641 scfm 
 

 * TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble aeration (0.65%/ft x (12) ft x 
0.65 of submergence) 

   ** TCEQ Chapter 217 Table F.5 Submergence Correction Factor 
 



18 
 

ii. Aerobic Digester 
    (80,640 ft3)(20 scfm/1000 ft3)   = 1,613 scfm  
 

iii. Chlorine Contact Basin 
     (13,440 ft3)(20 scfm/1000 ft3)   = 268 scfm  
 

iv.  Miscellaneous Air Lifts 
(4)(40 scfm)       = 160 scfm 

 
      v.    Total Air Requirements (Coarse Bubble)    
    4,641 scfm + 1,613 scfm + 268 scfm + 160 scfm   = 6,682 scfm 

  
g. Blower Capacities. The proposed plant will include four proposed centrifugal blowers. The capacity 

is calculated at 5.5 psig discharge pressure at 100°F, 80% RH, and 14.64 psia inlet conditions.  
 

i.  Proposed Blower Capacity 
 (4)(2,500 scfm)      = 10,000 scfm 
 
ii. Firm Blower Capacity with Largest Unit out of Service 
 (3)(2,500 scfm)      = 7,500 scfm 

 
h. Bleach Equipment.  
 
   i.  Dosage Capacity – Calculations are for 10% trade strength bleach (NaOCl) with a 

specific gravity of 1.159, 9% available chlorine by weight, and a density of 9.7 pounds 
per gallon.  

 
     1.  Chlorine Dosage Rate   = 8 mg/l 
 
     2.  NaOCl Solution Feed Rate at Average Daily Flow    

  (8 mg/l)(8.34)(1.0 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 89 gal/day  
 
     3.  NaOCl Solution Feed Rate at Peak Daily Flow    

  (8 mg/l)(8.34)(4.0 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 355 gal/day  
 
    ii.  Maximum Bleach Storage 
     (Covered Storage) 
    (15 days)( 89 gal/day)     = 1,335 gal  
 
    iii.  Proposed Bleach Storage 
    (2)(600 gal)       = 1,200 gal  
 
    Two (2) 600-gallon bulk storage tanks will be provided.  
 
 
 
 



19 
 

i. Dechlorination Equipment.  Calculations are for 38% trade strength sodium bisulfite (NaHSO₃) with 
a specific gravity of 1.320, 29% available bisulfite by weight, 2.1692 lbs of available sulfite and an 
anticipated chlorine residual of 2 mg/L.  

 
   i.  Sodium Bisulfite Dosage Rate    = 2 mg/l 
    ii.  Required Sodium Bisulfite Feed Rate at Average Daily Flow 
    (1.46)(1.00 MGD)(8.34)(2 mg/L)/(2.1692 lbs/gal) = 11.23 gal/day 
     
    iii.  Required Sodium Bisulfite Feed Rate at Peak Daily Flow 
    (1.46)(4.0 MGD)(8.34)(2 mg/L)/(2.1692 lbs/gal) = 44.91 gal/day 
 
    iv.  Sodium Bisulfite Storage (Based on 15  Days) 
     (15 days)(11.23 lbs/day)     = 169 gal 
 
    v.  Proposed Sodium Bisulfite Storage 
     (1)(175 gal)        = 175 gal 
 
    One (1) 175-gallon bulk storage tank will be provided.  
 



 
 
 
 
 
 
 
 
 